

138

9707445  
9710365  
9714735  
9722344

ACCREDITATION  
N° 1-0184

TEST REPORT No. (5400)012-0005  
March 20, 2000  
Page 1/3

①

Mrs. SHANA'A ZOGHEIB  
ACLA - Sarl  
2 Rue Ampère  
94200 IVRY SUR SEINE  
FRANCE

**INTRODUCTION:**

At the request of the client, the sample was evaluated for compliance with the Mechanical and Physical Hazards, Flammability and Heavy Metals content requirements, per the European Standard EN 71, Part 1: 1998, Part 2: 1993 and Part 3: 1994.

Test Start: January 18, 2000

Test Finished: March 10, 2000

Sample Identification: MULTICOLOR FINGERPAINT  
Date received: January 12, 2000  
Model, Style, Lot No: Not Available  
Origin: United States  
Manufacturer: Scratch-art Co.

**DESCRIPTION:** Multicolor fingerprint.



**Main used materials:**

Coatings/paint  
Paper/cardboard

**Approximate size(s) (cm):**

Sheet : 21,5 x 14

The accreditation by COFRAC certifies the expertise of the laboratories for the sole tests covered by the accreditation, which are identified by the > symbol.

This test report can be copied only in its entire version. It contains 3 pages.  
© notified body nr. 400 under directive 89/378/EEC for CE type examinations.  
For an assortment of several identical samples but with different colours, only one sample is subjected to testing according to EN 71, parts 1 and 2.



ACTS Laboratoire d'Essais, SARI  
Les Peupliers, 17 rue du Vertuquet  
59960 Neuville en Ferrain, France  
Tel (33) 03.20.46.34.56

Des rapports d'essais et des copies sont délivrés à l'usage exclusif de leurs destinataires. Toute copie ou reproduction des rapports et des copies à quelque autre partie ou individu, l'utilisation de notes sans ou malgré qu'une note de droit était possible. Des rapports sont fournis aux organisations homologues, aux fins des essais. Les résultats des essais ne sont pas nécessairement indicatifs, car statistiques ou représentatifs de la qualité statistique du lot de provenance de l'échantillon, et de produits apparemment comparables ou identiques, à moins que cela ne soit explicitement et formellement noté. Nos rapports incluent tous les essais demandés par le client ainsi que leurs résultats. Le client dispose d'un délai de 30 jours à compter de la réception de ce rapport d'essais pour faire effectuer des essais supplémentaires ou pour nous

**I. RESULTS:****A) AGE GRADING**

Indicated on the packaging and/or indicated by the client : Not Available  
Determined by the laboratory : 2 years and up

**B) MECHANICAL AND PHYSICAL PROPERTIES - REQUIREMENTS (EN 71, Part 1: 1998)**

<u>Parameter</u>	<u>Section</u>	<u>Requirements/Results</u>
<b>a. GENERAL REQUIREMENTS (Section 4)</b>		
1. <u>Materials</u>	4.1	PASS
7. <u>Edges</u>	4.7	PASS
8. <u>Points and wires</u>	4.8	PASS
<b>b. TOYS INTENDED FOR CHILDREN UNDER 36 MONTHS (Section 5)</b>		NOT APPLICABLE
<b>c. PACKAGING (Section 6)</b>		6 NOT APPLICABLE
<b>d. WARNINGS AND INSTRUCTIONS FOR USE (Section 7)</b>		
1. <u>General</u>	7.1	see conclusions of the test report

**>C) FLAMMABILITY (EN 71, Part 2: 1993)**

<u>Parameter</u>	<u>Section</u>	<u>Requirements/Results</u>
1. General	4.1	Satisfactory



012-0005A : Multicolor white paper

SOLUBLE ELEMENTS EN 71	012-0005	LIMITS	
	A	$\alpha$	$\beta$
ARSENIC	< 5	25	25
MERCURY	< 10	60	25
SELENIUM	< 10	500	500
ANTIMONY	< 10	60	60
LEAD	< 10	90	90
CADMIUM	< 5	75	50
BARIUM	< 5	1000	250
CHROMIUM	< 5	60	25

Results and limits are reported as milligrams per kilogram (mg/kg).

$\alpha$  : Any toy material except for modelling clay and finger paint.

$\beta$  : Modelling clay and finger paint.

The soluble content was determined by inductively coupled plasma atomic emission spectrometry.

ACTS TESTING LABS

Dominique Billeret,  
R & D Manager